OTC painreliever dosing directions for adults and children 12 years and older

AMOUNT DOSE & FREQUENCY

(active ingredient) (Adult use only: 12 years and older)

Acetaminophen

DAILY LIMIT

Acetaminophen, Regular Strength 325 m 1 pill every 4 to 6 hours Do not take more than
@[E@nggﬁggg lar Strength (Tablets) er iIIg If patin or fever does not respond to 12 pills in 24 hours
° Reau _
TYLENOL® Regular Strength Caplets S Lpll izbe 2 plls arine et dose
Acetaminophen, Extra Strength ;
for example P g 500 mg Dplilievery 2itoiohours Do not take more than
TYLENOL® Extra Strength (Tablets) per pill If pain or fever does not respond 8 pills in 24 hours
TYLENOL® Extra Strength Caplets to 1 pill, take 2 pills at the next dose
Acetaminophen Extended Release
for example i 2 pills every 8 hours Do not take more than
TYLENOL® Arthritis Pain 8H per pill 6 pills in 24 hours
TYLENOL® Muscle & Body
: » AMOUNT DOSE & FREQUENCY
NSAI DS (Nonsteroidal Anti-inflammatory Drugs)  (active ingredient) ~ (Adult use only: 12 erars and older) DAILY LIMIT
TABLETS OR CAPLETS
Ibfuproferll 200 mg
or example
(Regular Strgngth) MOTRIN® 200 mg 200 mg 1-2 pills every 4 to 6 hours Do no_t ta_ke more than
(Regular Strength) ADVIL® Tablets per pill 6 pills in 24 hours
(Regular Strength) ADVIL® Caplets
I%'r%rxg?ﬁe?’oo 3 Sl 1 pill every 4 to 6 hours DD LS U0 [ L0
(Extra Strength) MOTRIN® 300 mg per pill 4 pills in 24 hours
Il;uprofer; 400 mg
or example 400 m q Do not take more than
(Super Strenpgth) MOTRIN® 400 mg LY .”g 1 pill every 4 to 6 hours 3 pills in 24 h
ADVIL® Extra Strength Caplets perpl pilis in ours
ADVIL® Muscle and Joint
Il?cuprofenIGOO mg Extended Release 600 mg IMgog_lrlAﬁ_lreBy 12 :‘O:\'Ef/ - Do not take more than
or example 2 2 vosing tor . .
ADVIL® 12 Hpour per pill 12 Hour is for adults 18 years and over 2 pills in 24 hours
. 1 pill every 8 to 12 hours
Naproxen Sodium 220 mg 220 mg Dosing for naproxen sodiumis | Do not take more than
Q?Eveé?g"’p/e per pill limited to adults and children 2 pills in 24 hours
® Caplets
12-65 years of age only
Acetylsalicylic Acid 325 mg 1-2 pills every 4 to 6 hours
for eéxamplé 325 mg IMPORTANT: Dosing for ASPIRIN® | Do not take more than
(Regular Strength) ASPIRIN® Tablets 325 mg per pill products is for adults 12 pills in 24 hours
For relief of pain and fever only. >or =18 years of age
Acetylsalicylic Acid 500 m 1-2 pills every 4 to 6 hours
forte;)’@mpley e 500 mg IMPORTANT: Dosing for ASPIRIN® | Do not take more than
(Extra Strength) ASPIRIN® Tablets 500 mg per pill products is for adults 8 pills in 24 hours
For relief of pain and fever only. >or =18 years of age

~ Find tips, quizzes, and videos at GetReliefResponsibly.ca

The third-party trademarks used herein are trademarks of their respective owners.
TYLENOL® and MOTRIN® are brands marketed by McNeil Consumer Healthcare, division of Johnson & Johnson Inc.

The maximum daily limit of acetaminophen is

4,000 mg

Do not take more than this
amount in 24 hours

The maximum daily limit of ibuprofen is

1,200 mg

Do not take more than this
amount in 24 hours

The maximum daily limit of naproxen sodium is

440 mg

Do not take more than this
amount in 24 hours

The maximum daily limit of acetylsalicylic acid s :

4,000 mg

Do not take more than this
amount in 24 hours

What you can do

® Take ONLY 1 medicine
that contains the same
kind of medicinal
ingredient at a time
Why?
If you take more
than 1 medicine with the
same kind of medicinal
ingredient at a time, it
can increase your chance
of harmful side effects

Get Relief Responsibly-

© Johnson & Johnson Inc. 2023 ETS-1184



OTC painreliever dosing directions for adults and children 12 years and older

- onsteroidal A a atory Drug a e ingredie Ad e o ears and olde DF

LIQUID GELS
Ibfélrpef(g,fr?r/lezoo mg ZOQ mg 1 liquid gel capsule every Do not tak_e more

MOTRINE Linuid Gels 200 mg perliquid |4 hours or 2 every 6-8 hours than 6 liquid The maximum daily limit of ibuprofen i

(Regular Strength) ADVIL® LIQUI-GELS® gel gels in 24 hours lezmg'gm aty fimit otibuproten IS

mg
L]

Ibfuprofery 400 mg 400 mg 1 liquid el cansule Do not take more Do nOt:?kezTr?re than this

r\?orTeR)\(ﬁ@Tgu\ed Gels 400 mg per liquid eqe 2-8 hop rs than 3 liquid amountin =4 Riours

ADVIL® (Extra Strength) LIQUI-GELS® gel very u gels in 24 hours

ADVIL® Arthritis Pain

........................................................................................................................................................................................................................................................................... What you can do
. 1 pill every 8 to 12 hours The maximum daily limit of naproxen sodium is * Take ON_LY 1 medicine

Naproxen Sodium 220 mg 220 mg Dosing for naproxen sodiumis | Do not take more than 440 mg :  that contains the same

for example per pill limited to adults and children 2 pills in 24 hours . kind of medicinal

ALEVE® Liquid Gels Do not take more than this

12-65 years of age only

amount in 24 hours . ingredient at atime
Comb Pain Rel Why?
ombination Pain Relievers AMOUNT DOSE & FREQUENCY :
(Contain two pain relievers combined into one tablet) (active ingredient) (Adult use only: 18 years and older) DAILY LIMIT If you take more

than 1 medicine with the

ADVIL® Plus Acetaminophen Iblfé-’r?fin 2 tablets every 8 hours same kind of medicinal

Ibuprofen 125 me and +250 Dosing for ADVIL® Plus Do not take more than o . . .

Acotaminophen 350 mg Tablet Acetaminophen Acetaminophen 6 tablets in 24 hours | neredientatatime,

cetaminophen mg lablets ver tablet is for adults 18 years and over i canincrease your chance
of harmful side effects
® Acetaminophen

COMBO_GESIC 325mg 1- 2 tablets every 6 hours Do not take more than

Acetaminophen 325 mg and + Ibuprofen Dosing for COMBOGESIC® 12 tablets in 24 h

Ibuprofen 975 mg Tablets 97.5mg is for adults 18 years and over aplets In ours

per tablet

Please consult product labelling or company websites for information regarding non-Johnson & Johnson manufactured products (e.g. Advil® (GSK/Haleon),
Aleve®/Aspirin® (Bayer)), including the most up-to-date information regarding product dosing.

It is important to always read and follow the product label. If you have any questions, ask your healthcare professional which product may be right tor you.
What you can do

* Take ONLY 1 medicine that contains the same kind of medicinal ingredient at a time

Why?

If you take more than 1 medicine with the same kind of medicinal ingredient, it can increase your chance of harmful side effects

N Find tips, quizzes, and videos at GetReliefResponsibly.ca Get Relief Responsib|y®

The third-party trademarks used herein are trademarks of their respective owners.
TYLENOL® and MOTRIN® are brands marketed by McNeil Consumer Healthcare, division of Johnson & Johnson Inc.
© Johnson & Johnson Inc. 2023 ETS-1184




Check your medicines

Take ONLY 1 medicine that contains acetaminophen at a time
Why?

® |f you take more than 1 medicine that contains acetaminophen,
itincreases your chance of taking too much, and that could
harm your liver

Over-the-counter (OTC) medicine brands with products that contain
acetaminophen

e TYLENOL®

* NyQuil%/DayQuil®
 Excedrin®

* Buckley’s Complete®
* Robitussin®

* Vicks®

This is not int;ended tobea
complete list of h:rands containing
acetaminophen or NSAIDs in
Canada. If in doubt, please check

Take ONLY 1 medicine that contains an NSAID* at a time
Why?

® |f you take more than 1 medicine that contains an NSAID, it increases
your chance of stomach bleeding

* |f you take daily low dose ASA (81-325 mg) for cardioprotection, ibuprofen
may decrease that heart benefit

Over-the-counter (OTC) medicine brands with products that contain
an NSAID (ibuprofen, naproxen sodium, or acetylsalicylic acid)

* Advil®

* Aleve®

 Aspirin®

« MOTRIN®

» Voltaren®(@pplied topically)

with your healthcare provider.

*nonsteroidal anti-inflammatory drug

Get Relief Responsibly:
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